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1. Test Result Summary

1.1. Test Procedures and Results

Requirement CFR 47 Section Result

Antenna requirement §15.203 PASS

AC Power L|_ne_ Conducted §15.207 PASS
Emission

Maximum Conducted
Output Power

6dB Emission Bandwidth §15.407(e) N/A
26dB Emission Bandwidth&

§15.407(a) PASS

99% Occupied Bandwidth §15.407(a) PASS
Power Spectral Density §15.407(a) PASS
Band edge §15.407(b)/15.209/15.205 PASS
Radiated Emission §15.407(b)/15.209/15.205 PASS
Frequency Stability §15.407(g) PASS

Note:
1. PASS: Test item meets the requirement.

2. Fail: Test item does not meet the requirement.

\ LY/

3. N/A: Test case does not apply to the test object.

4. The test result judgment is decided by the limit of test standard.

1.2. Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.

FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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1.3. Measurement Uncertainty

The reported uncertainty of measurement y + U, where expended uncertainty U is based
on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

No. Item MU

1 Conducted Emission +0.37dB

2 RF power, conducted +3.35dB

3 Spurious emissions, conducted +2.20dB

4 All emissions, radiated(<1G) +3.90dB

5 All emissions, radiated(>1G) +4.28dB

6 Temperature +0.1°C

7 Humidity +1.0%
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
. - R O
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2. EUT Description
2.1. General Description of EUT

Equipment Access Point
Model Name HWAP-AX880
Serial No. AX880, AX-HQ880
Trade Mark N/A
All model’s the function, software and electric circuit are the same,
Model Difference only with a product model named different. Test sample model:
HWAP-AX880.
FCCID 2ADUG-HWAP-AX880
IEEE 802.11a/n/ac/ax(HT20) 5.180GHz-5.240GHz
Operation Frequency: IEEE 802.11n/ac/ax(HT40) 5.190GHz-5.230GHz

IEEE 802.11ac/ax(HT80) 5.210GHz
Modulation Technology: | IEEE 802.11a/n/ac/ax

Modulation Type OFDM, OFDMA

Antenna Type External Antenna

Antenna 1:8.16dBi
Antenna 2:8.16dBi

Antenna Gain Antenna 3:8.16dBi
Antenna 4:8.16dBi
MIMO: 14.18dBi

Power Source DC 48V from Adapter

Power Supply: DC 48V from Adapter

Hardware Version V5.6

Software Version V5.6

Note: The EUT incorporates a MIMO function. Physically, it provides two completed transmitt
ers and receivers(4T4R), two transmit signals are completely correlated, then, Direction gain=
GANT + Array Gain(Array Gain=10 log(4) dB for power spectral density; Array Gain=0 for
power measurement)

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2.2. Operation Frequency each of channel

802.11a/802.11n(HT20) 802.11n(HT40)/ 802.11ac(HT80)/
802.11ac(HT20)/ 802.11ac(HT40)/ 802.11ax(HT80)
802.11ax(HT20) 802.11ax(HT40)
Channel Frequency [Channel Frequency Channel Frequency
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel see

below:

2.3. Operation of EUT During Testing

For 802.11a/n (HT20)/ac(HT20)/ax(HT20)

Band | (5150 - 5250 MHz) s
Channel ?
Number Channel | Frequency (MHz) H
36 Low 5180 \
40 Mid 5200 N
48 High 5240
For 802.11n (HT40)/ ac(HT40)/ax(HT40)
Band | (5150 - 5250 MHz)

Channel

Number Channel | Frequency (MHz)
38 Low 5190
46 High 5230

For 802.11ac(HT80)/ax(HT80)

Band | (5150 - 5250 MHz)

Channel Number | Frequency (MHz)

42 5210

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2.4. Description of Test Setup
Operation of EUT during testing:

AC Plug—— Adapter EUT Laptop

Laptop information
Model: TPOO096A
Input: DC 20V, 2.25A/3.25A

Adapter information

Model: GRT-POE20-480050A

Input: AC100-240V~50-60Hz 0.8A max
Output: 48V 500mA

The sample was placed (0.8m below 1GHz, 1.5m above 1GHz) above the ground plane
of 3m chamber. Measurements in both horizontal and vertical polarities were performed.
During the test, each emission was maximized by: having the EUT continuously working,
investigated all operating modes, rotated about all 3 axis (X, Y & Z) and considered
typical configuration to obtain worst position, manipulating interconnecting cables,
rotating the turntable, varying antenna height from 1m to 4m in both horizontal and
vertical polarizations. The emissions worst-case are shown in Test Results of the
following pages. The worst case is X position.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

annont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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3. Genera Information
3.1. Test environment and mode

Operating Environment:

Temperature: 25.0°C

Humidity: 56 % RH

Atmospheric Pressure: 1010 mbar
Test Mode:

Keep the EUT in continuous transmitting
Engineering mode: by select channel and modulations(The
value of duty cycle is 100%)

The sample was placed 0.8m/1.5m for blow/above 1GHz above the ground plane of
3m chamber. Measurements in both horizontal and vertical polarities were performed.
During the test, each emission was maximized by: having the EUT continuously
working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and
considered typical configuration to obtain worst position, manipulating interconnecting
cables, rotating the turntable, varying antenna height from 1m to 4m in both horizontal
and vertical polarizations. The emissions worst-case are shown in Test Results of the
following pages.

We have verified the construction and function in typical operation. All the test modes
were carried out with the EUT in transmitting operation, which was shown in this test
report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it
was worst case.

Mode Data rate

802.11a 6 Mbps

802.11n(HT20) MCSO0

802.11n(HT40) MCSO0

802.11ac(HT20)/ac(HT40)/ac(HT80) MCSO0

802.11ax(HT20)/ax(HT40)/ax(HT80) MCSO0

Final Test Mode:

Operation mode: \Tlﬁﬁprgggu%:;ri]n continuous transmitting

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

Equipment Model No. Serial No. FCCID Trade Name

/ / / / /

Note:
1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.
2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended
use.

3. For conducted measurements (Output Power, Emission Bandwidth, Power Spectral Density, Spurious

Emissions), the antenna of EUT is connected to the test equipment via temporary antenna connector, the
antenna connector is soldered on the antenna port of EUT, and the temporary antenna connector is listed in the

Test Instruments.

7/

L
-

N\ @

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4. Test Results and Measurement Data
4.1. Conducted Emission

4.1.1. Test Specification

Test Requirement: FCC Part15 C Section 15.207

Test Method: ANSI C63.10:2013

Frequency Range: 150 kHz to 30 MHz

Receiver setup: RBW=9 kHz, VBW=30 kHz, Sweep time=auto

Frequency range Limit (dBuV)

(MHZz) Quasi-peak Average

Limits: 0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

Reference Plane

40cm

E.U.T[—ac pover [ caam L51SN
Test Setup: [Filter |— Ac power

Test table/Insulation plane

EMI
Remark Receiver
EU T Equipment Uinder Test

LISN £ ine impedence Stabilization Netwvork

Test table height=0 &mr

Test Mode: Tx Mode

1. The E.U.T and simulators are connected to the main
power through a line impedance stabilization network
(L.I.S.N.). This provides a 500hm/50uH coupling
impedance for the measuring equipment.

2. The peripheral devices are also connected to the main
power through a LISN that provides a 50ohm/50uH
coupling impedance with 50ohm termination. (Please
refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum
conducted interference. In order to find the maximum
emission, the relative positions of equipment and all of
the interface cables must be changed according to
ANSI| C63.10: 2013 on conducted measurement.

Test Result: Pass

Test Procedure:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Conducted Emission Shielding Room Test Site (843)

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Equipment Manufacturer Model Serial Number |Calibration Date| Calibration Due
Receiver R&S ESR-7 HKE-005 Feb. 17, 2023 Feb. 16, 2024
LISN R&S ENV216 HKE-002 Feb. 17, 2023 Feb. 16, 2024
Coax cable .
(9KHz-30MH?z) Times 381806-002 N/A Feb. 17, 2023 Feb. 16, 2024
Conducted test Tonscend TS+ Rev HKE-081 N/A N/A
software 2.5.0.0
Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.corr
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Lyt

4.1.3. Test data
Test Specification: Line:

130 FCC PART 15 C CLASS BIL)

120
110
100

Level[dBpv]
—
=3

fﬂ“".'\nf\,l, T’“m il 4 ; It ot
mm‘-. - . .J’W\ i #‘WF-@W |

AN PRI L1 he b
30 s . ""Jr’-i'ﬂ"‘# i

\
|

Freguency[Hz]
— QP Limit — AV Llimit —PK — AV
o QPDeteclor # AV Detector

/M T D\

1 0.1545 60.86 20.03 65.75 489 41.33 PK L
2 0.4830 54.98 20.04 56.29 1.31 34.94 PK L
3 1.6845 4970 2013 56.00 6.30 28.57 PK L
4 2.0580 4765 2015 56.00 8.35 28.50 PK L
5 5.2395 48.34 20.26 60.00 11.66 2508 PK L
6 222765 5412 2016 60.00 5.88 3546 PK L

1 0.4825 20.04 52.77 56.30 3.53 32.73 4531 46.30 0.99 25.27 L
2 0.1548 20.03 54.21 65.74 11.53 34.18 3450 55.74 21.24 14.47 L
3 1.6830 2013 48.89 56.00 711 28.76 4530 46.00 0.70 2517 L
4 2.0568 20.15 47.68 56.00 8.32 27.53 4411 46.00 1.89 2396 L
5 22.0650 20.16 53.02 60.00 6.98 32.86 46.44 50.00 3.56 26.28 L

Remark: Margin = Limit — Level
Correction factor = Cable lose + LISN insertion loss
Level=Test receiver reading + correction factor

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is is
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Lyt

Test Specification: Neutral:

FCC PART 15 C CLASS B (N)

130
120
110
100

Leval[dBu\]
-
=]

0 "N A LTE Nl g e Ly N i
q' 1] r.’llllﬂl’,

30 ﬁi' "-_'L L_I|”.l||‘ "\'I'r'r'\; _.I ,‘II u | Luﬂrﬁwf‘lnw _&l“l H,I‘r A I

—

%nk M 10M 30M
Frequency[Hz]

—— QP Limit — AV Limt —PK —AV

o QP Defector % AV Detector

)2\

T

*FF

1 0.1590 56.75 20.01 65.52 8.77 36.74 PK N !
2 0.4830 54.69 20.04 56.29 1.60 35.15 PK N
3 1.6845 48.75 2013 56.00 7.25 2912 PK N
4 2.0580 49.18 2015 56.00 6.82 29.53 PK N
5 46770 47.74 20.26 56.00 8.26 27.98 PK N
6 23.1990 5413 20.20 60.00 5.87 34.43 PK N

1 0.1590 2001 52.68 65.52 12.84 3267 29.10 55.52 26.42 9.09 N

2 0.4808 2004 53.32 56.32 3.00 3328 45.57 46.32 0.75 2553

3 1.6825 2013 4848 56.00 7.52 2835 4515 46.00 0.85 2502 N

4 2.0566 2015 47.81 56.00 8.39 27.46 43.60 46.00 240 2345 N
5 46735 2026 46 .60 56.00 9.40 26.34 4283 46.00 317 22 57

6 231798 2019 4950 60.00 10.50 2931 45.55 50.00 445 2536 N

Remark: Margin = Limit — Level
Correction factor = Cable lose + LISN insertion loss
Level=Test receiver reading + correction factor

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days is

ly. The document is
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4.2. Maximum Conducted Output Power

4.2.1. Test Specification

Test Requirement: FCC Part15 E Section 15.407(a)

KDB789033 D02 General UNII Test Procedures New
Rules v02.r01 Section E

Test Method:

Frequency Band | ,. .
Limit
Limit: (MHz)
5150-5250 1w
|
Test Setup: S5 L1 2
Power meter EUT
Test Mode: Transmitting mode with modulation

1. The testing follows the Measurement Procedure of
KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section E, 3, a.

2. The RF output of EUT was connected to the power
meter by RF cable and attenuator. The path loss was
compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT
transmit continuously.

4. Measure the conducted output power and record the

results in the test report.

Test Procedure:

Test Result: PASS
Conducted output power= measurement power
Remark: +10log(1/x) X is duty cycle=1, so 10log(1/1)=0

Conducted output power= measurement power

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

@ HUAK TESTING Page 17 of 209 Report No.: HK2306052297-2E
4.2.2. Test Instruments
RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-048 Feb. 17, 2023 Feb. 16, 2024
Power meter Agilent E4419B HKE-085 Feb. 17, 2023 Feb. 16, 2024
Power Sensor Agilent E9300A HKE-086 Feb. 17, 2023 Feb. 16, 2024
RF cable Times 1-40G HKE-034 Feb. 17, 2023 Feb. 16, 2024
REauomats Tonscend | JS0806-2 | HKE-060 | Feb.17,2023 | Feb. 16,2024
control unit

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).

\ LY/

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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4.2.3. Test Data

Configuration Band 1 (5150 - 5250 MHz )

Reading Conducted Output Power Maximum Conducted
Test (dBm) Cable Output Power (dBm) Limit
bl channel loss (dBm) REsui
Antenna | Antenna | Antenna | Antenna Antenna | Antenna | Antenna | Antenna
port 1 port 2 port 3 port 4 port 1 port 2 port 3 port 4
11a CH36 3.48 3.74 3.57 | 3.63 448 | 474 | 457 | 4.63 30 PASS
11a CH40 3.70 2.58 3.39 | 2.39 470 | 3.58 | 4.39 | 3.39 30 PASS
11a CH48 3.20 3.09 436 | 2.37 420 | 4.09 | 536 | 3.37 30 PASS

3.54 | 404 | 3.22 | 3.65 30 | PASS
3.36 | 3.28 | 3.05 | 3.03 30 | PASS
290 | 294 | 202 | 2.59 30 | PASS
3.74 | 422 | 3.86 | 411 30 | PASS
428 | 342 | 404 | 3.79 30 | PASS
3.69 | 344 | 3.73 | 4.20 30 | PASS
3.83 | 3.63 | 3.16 | 4.33 30 | PASS
3.04 | 278 | 246 | 3.56 30 | PASS
400 | 391 | 3.78 | 4.20 30 | PASS
3.55 | 347 | 478 | 3.83 30 | PASS
446 | 3.38 | 4.04 | 413 30 | PASS
250 | 1.35 | 2.27 | 3.25 30 | PASS
122 | 216 | 2.03 | 2.51 30 | PASS
182 | 1.70 | 113 | 2.92 30 | PASS

11n(HT20) | CH36 | 2.54 3.04 222 | 2.65
11n(HT20) | CH40 | 2.36 2.28 2.05 | 2.03
11n(HT20) | CH48 | 1.90 1.94 1.02 | 1.59
11n(HT40) | CH38 | 2.74 3.22 2.86 | 3.11
11n(HT40) | CH46 | 3.28 242 3.04 | 279
11ac(HT20) | CH36 | 2.69 244 273 | 3.20
11ac(HT20) | CH40 | 2.83 2.63 216 | 3.33
11ac(HT20) | CH48 | 2.04 1.78 146 | 2.56
11ac(HT40) | CH38 | 3.00 2.91 278 | 3.20
11ac(HT40) | CH46 | 2.55 2.47 3.78 | 2.83
11ac(HT80) | CH42 | 3.46 2.38 3.04 | 3.13
11ax(HT20) | CH36 | 1.50 0.35 127 | 2.25
11ax(HT20) | CH40 | 0.22 1.16 1.03 | 1.51
11ax(HT20) | CH48 | 0.82 0.70 0.13 | 1.92
11ax(HT40) | CH38 | 2.47 2.72 3.60 | 2.48 347 | 3.72 | 4.60 | 3.48 30 | PASS
11ax(HT40) | CH46 | 2.48 3.37 268 | 1.70 348 | 437 | 3.68 | 2.70 30 | PASS
11ax(HT80) | CH42 | 2.23 3.24 3.04 | 3.22 1 323 | 424 | 404 | 422 30 | PASS
Note: Maximum Conducted Output Power(dBm)= Reading Conducted Output Power(dBm)+ Cable loss

Al AaAalAaAalAalAalaAalalalalalalalalalalala]
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Configuration Band 1 (5150 - 5250 MHz )

Maximum Conducted

Mode ch-l;\ensr:el Output Power (dBm) (Ic_jiénr:) Result
Antenna Antenna | Antenna | Antenna MIMO
port 1 port 2 port 3 port 4

11n(HT20) | CH36 3.54 4.04 3.22 3.65 9.64 30 PASS
11n(HT20) | CHA40 3.36 3.28 3.05 3.03 9.20 30 PASS
11n(HT20) | CHA48 2.90 2.94 2.02 2.59 8.65 30 PASS
11n(HT40) | CH38 3.74 4.22 3.86 4.11 10.01 30 PASS
11n(HT40) | CH46 4.28 3.42 4.04 3.79 9.91 30 PASS
11ac(HT20)| CH36 3.69 3.44 3.73 4.20 9.79 30 PASS
11ac(HT20) | CH40 3.83 3.63 3.16 4.33 9.78 30 PASS
11ac(HT20) | CH48 3.04 2.78 2.46 3.56 9.00 30 PASS
11ac(HT40) | CH38 4.00 3.91 3.78 4.20 10.00 30 PASS
11ac(HT40) | CH46 3.55 3.47 4.78 3.83 9.96 30 PASS
11ac(HT80) | CH42 4.46 3.38 4.04 4.13 10.04 30 PASS
11ax(HT20) | CH36 2.50 1.35 2.27 3.25 8.42 30 PASS
11ax(HT20) | CH40 1.22 2.16 2.03 2.51 8.03 30 PASS
11ax(HT20) | CH48 1.82 1.70 1.13 2.92 7.96 30 PASS
11ax(HT40) | CH38 3.47 3.72 4.60 3.48 9.86 30 PASS
11ax(HT40) | CH46 3.48 4.37 3.68 2.70 9.62 30 PASS
11ax(HT80) | CH42 3.23 4.24 4.04 4.22 9.97 30 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.3. 6db Emission Bandwidth

4.3.1. Test Specification

FCC CFR47 Part 15 Section 15.407(e)

KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C

Test Requirement:

Test Method:

Limit: >500kHz

Test Setup: o {1 _::. _
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C.

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW) = 100 kHz. Set the
Video bandwidth (VBW) = 300 kHz. In order to make
an accurate measurement. The 6dB bandwidth must
be greater than 500 kHz.

4. Measure and record the results in the test report.

Test Procedure:

/M T R\

Test Result: N/A
4.3.2. Test Instruments
RF Test Room
Equipment Manufacturer Model Serial Number Calibration Callbrauan
Date Due

Spectrum analyzer Agilent N9020A HKE-048 Feb. 17,2023 | Feb. 16, 2024
RF cable Times 1-40G HKE-034 Feb. 17,2023 | Feb. 16, 2024

RF automatic Tonscend | JS0806-2 | HKE-060 | Feb.17,2023 | Feb. 16, 2024

control unit

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to

international system unit (SI).

4.3.3Test data
N/A

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.4. 26dB Bandwidth and 99% Occupied Bandwidth

4.4.1. Test Specification

Test Requirement: 47 CFR Part 15C Section 15.407

KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C

Test Method:

Limit: No restriction limits

Test Setup: o — _ _
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C.
2. Set to the maximum power setting and enable the
EUT transmit continuously.
3. Make the measurement with the spectrum analyzer's
resolution bandwidth RBW = 1% EBW, VBW=3RBW,
In order to make an accurate measurement.
4. Measure and record the results in the test report.

Test Result: PASS

Test Procedure:

4.4.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-048 Feb. 17, 2023 Feb. 16, 2024
RF cable Times 1-40G HKE-034 Feb. 17, 2023 Feb. 16, 2024
R;iﬁﬁ?ﬁft'c Tonscend | JS0806-2 |  HKE-060 Feb. 17,2023 | Feb. 16, 2024

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.4.3. Test data

Band |
ANT. 1
Mode Test channel Fr?lell_lle;cy Bazrg\(/jvliad th Verdict
(MHz)

11a CH36 5180 19.38 PASS
11a CH40 5200 19.10 PASS
11a CHA48 5240 19.11 PASS
11n(HT20) CH36 5180 20.44 PASS
11n(HT20) CH40 5200 20.57 PASS
11n(HT20) CH48 5240 20.55 PASS
11n(HT40) CH38 5190 40.01 PASS
11n(HT40) CH46 5230 39.96 PASS
11ac(HT20) CH36 5180 20.33 PASS
11ac(HT20) CH40 5200 20.43 PASS
11ac(HT20) CH48 5240 20.53 PASS
11ac(HT40) CH38 5190 40.45 PASS
11ac(HT40) CH46 5230 40.21 PASS
11ac(HT80) CH42 5210 81.99 PASS
11ax(HT20) CH36 5180 21.66 PASS
11ax(HT20) CH40 5200 20.83 PASS
11ax(HT20) CH48 5240 20.92 PASS
11ax(HT40) CH38 5190 40.83 PASS
11ax(HT40) CH46 5230 41.03 PASS
11ax(HT80) CHA42 5210 82.51 PASS

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band |

802.11a

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.18 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power
16.362 MHz

Transmit Freq Error -B.748 kHz OBW Power

» dB Bandwidth 19.38 MHz xdB

11.5 dBm

98,00 %
-26.00 dB

Low

Center Fregq: 5200000000 OHz

SFGaindew  BAtten: 30 4B

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz

Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power

16.386 MHz
=1.555 kHz OBW Power
x dB

Transmit Freq Error
x dB Bandwidth 18.10 MHz

Trig: Frae Run HvglHeld: 8001500

11,6 dBm

98,00 %
-26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power
16.375 MHz

Transmit Freq Error -4, kHz OBW Power

» dB Bandwidth 19.11 MHz xdB

11.1 dBm

98,00 %
-26.00 dB

High

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901 E-mail : service@cer-mark.com

\ L
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Agiient Spectrum Analyrer  Occupied BW
T ] —
] Freq 5.180000000 GH. Ganter Freq: 5169000000 GHz
Center Frog Do) iz e Trig: Free Run Hovg|Held: 800S00
SIFGaindow  BAmen: 30 6B Radis Davics: BTS

Fief Offeet 10
Ref 20.00 dBm__

Center 5.18 GHz
sRes BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.580 MHz
Transmit Freq Error 5.480 kHz OBW Power 99.00 %
% dB Bandwidth 20.44 MHz x dB -26.00 dB

h D53 L M AN |
Center Fregq: 5200000000 OHz Radio $td: None
—e= Trig: P Awg|Hsld: 5007500
#IF Gaind ow RAften: Radio Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 10.4 dBm
17.579 MHz

Transmit Freq Error B.025 kHz OBW Power 99.00 %

x dB Bandwidth 20.57 MHz x dB -26.00 dB

Mid

% G PN 12,
Canter Frag: § GHz Radio Std: None

—e Trig: Run Awg|Hsld: 5007500
AIF Galndow Bhcten: 20 4B Radie

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 10.1 dBm
17.582 MHz

Transmit Freq Error 14.687 kHz OBW Power 99.00 %

x dB Bandwidth 20.55 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n(HT40

Canter Fraq: 5 1800000 GHz
o= Trig:Frae Run Awg|Held: 800500
SFGaindow  #Atten: 30 48

Ref Offset 10.25 dB
Ref 20.00 dBm

Center Freq
5190000000 GHz

ICENEI 5.19 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 10.9 dBm
36.087 MHz

Transmit Freq Error 7.786 kHz OBW Power 99.00 %

x dB Bandwidth 40.01 MHz x dB -26.00 dB

D48 10 P A |
Radio Std: None

TS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center Freq
5.230000000 GHz

1Cr‘=p[.2l 5.2’3 GH?. y
#Res BW 390 kHz #VBW 1.2 MHz
Occupled Bandwidth Total Power 11,6 dBm
36.063 MHz
Transmit Freq Error 5552 kHz OBW Power 99.00 %
x dB Bandwidth 39.96 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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gihent Spectrum Analyzer - Docupled B8

L

Center Freq 5.180000000 GHz

Fief Offeet 10
Ref 20.00 dBm__

Center 5.18 GHz
sRes BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
» dB Bandwidth

HIFGalnd ow

802.11ac(HT20

Ganter Freq: 5169000000 GHz
¥ Trig: Free Fun

Bhrtan: 30 48

#VBW 620 kHz

Total Power

17.576 MHz
-7.595 kHz
2033MHz  xdB

OBW Power

AvglHeld: 500500

55320 M 4
Radio $td: Non

Radio Davice: BTS

99,00 %
-26.00 dB

A1F Gaindlow

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Fregq: 5200000000 OHz
Trig P HvglHeld: 8001500

#VBW 620 kHz

Total Power

17.598 MHz

3487 kHz
20.43 MHz xdB

OBW Power

Fadio Davice: BTS

10.3 dBm

/M T R\

98,00 %
-26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

A1F Gaindlow

Mid

Trig: Frae Run
#hsten: 30 4B

#VBW 620 kHz

Total Power

17.576 MHz

9.363 kHz
20.53 MHz xdB

OBW Power

10.0 dBm

98,00 %
-26.00 dB

High

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac(HT40

Center Fragq: 5. 190000000 OHz

B 7 Fra Run AeglHeld: 8001500
SFGaindew  #Amen: 30 dB Radis Davie

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.19 GHz
Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 10.9 dBm
36.112 MHz

Transmit Freq Error <924 Hz OBW Power 99.00 %

x dB Bandwidth 40.45 MHz x dB -26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz
Res BW 390 kHz #VBW 1.2 MHz
Occupled Bandwidth Total Power 10.5 dBm
36.112 MHz
Transmit Freq Error =20.596 kHz OBW Power 99.00 %
x dB Bandwidth 40.21 MHz x dB -26.00 dB

High

Agitent Spectrum Analyzer - Dccupied BW
I R0 15 M b |
Canter Fraq: 5210000000 GHz Radio Std: Hone
—e= Trig: Frae Run AwglHeld: B00/500
AFGalnlew  PAmten: 30 4B Radio Davics: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center Freq

Center 5.21 GHz
Res BW 520 kHz #VBW 2.4 MHz

Occupled Bandwidth Total Power 11.7 dBm
75.424 MHz

Transmit Freq Error =23.153 kHz OBW Power 99.00 %

x dB Bandwidth 81.99 MHz x dB -26.00 dB

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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gihent Spectrum Analyzer - Docupled B8

L

Fief Offeet 10
Ref 20.00 dBm

Center 5.18 GHz
sRes BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
» dB Bandwidth

Center Freq 5.180000000 GHz
!IFGlIn:lw' Bhrten: 30 4B

802.11ax(HT20

Ganter Freq: 5169000000 GHz
¥ Trig: Free Fun AvglHeld: 500500

#VBW 620 kHz

Total Power

18.943 MHz

-3.762 kHz OBW Power
21.66 MHz x dB

Radio Davice: BTS

99,00 %

-26.00 dB

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Fregq: 5200000000 OHz
—e Trig: Awg|Hsld: 5007500

IF Gaind ow Lot

#VBW 620 kHz

Total Power 9.

18.947 MHz

9.193 kHz OBW Power
20.83 MHz x dB

Fadio Davice: BTS

22 dBm

98,00 %

-26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

o Trig
AIF Gainl ow #hsten: 30 4B

Mid

Canter Frag: 5. GHz
Fun Awg|Hald: 8005800

#VBW 620 kHz

Total Power 9.

18.954 MHz

6.063 kHz OBW Power
20.92 MHz x dB

D44 M AN 12,
Radio Std: None

Radio Davic

79 dBm

98,00 %

-26.00 dB

High

TEL : +86-755 2302 9901 FAX
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HT40

Center Fragq: 5. 190000000 OHz
Trig: Frae Run HvglHeld: 8001500
Shrter: 30 4B

A1F Gaindlow

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.19 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

37.787 MHz
261 Hz
40.83 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

-26.00

26 M |

Radio Std: Non:

Radio Davic

12.2 dBm

98,00 %

dB

A1F Gaindlow

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

37.768 MHz
623 Hz
41.03 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

11.8 dBm

98,00 %
-26.00 dB

\ L

High

Agilent Spectrum Analyzer - Docupied BW.
5.210000000 GHz

A1F Gaindlow

Center Fregq: 8210000000 GHz
Trig: Frae Run HvglHeld: 8001500

™ fanee: 30 48
Ref Offset 10,17 4B
Ref 20.00 dBm

Center 5.21 GHz
Res BW 520 kHz

#VBW 2.4 MHz

Occupled Bandwidth Total Power

77.278 MHz
40.514 kHz
82.51 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

DECT2-E P A |
Radio Std: None

Radio Davice:

12,0 dBm

98,00 %
-26.00 dB

Center Freq

TEL : +86-755 2302 9901

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ANT. 2
Mode Test channel Fr?lell_lle;cy Bazrg\(/jvliad th Verdict
(MHz)

11a CH36 5180 19.59 PASS
11a CH40 5200 19.30 PASS

11a CHA48 5240 19.08 PASS
11n(HT20) CH36 5180 20.18 PASS
11n(HT20) CHA40 5200 20.36 PASS
11n(HT20) CH48 5240 20.49 PASS
11n(HT40) CH38 5190 40.29 PASS
11n(HT40) CH46 5230 40.33 PASS
11ac(HT20) CH36 5180 20.19 PASS
11ac(HT20) CH40 5200 20.59 PASS
11ac(HT20) CH48 5240 20.44 PASS
11ac(HT40) CH38 5190 40.34 PASS
11ac(HT40) CH46 5230 40.18 PASS
11ac(HT80) CH42 5210 82.02 PASS
11ax(HT20) CH36 5180 21.27 PASS
11ax(HT20) CH40 5200 21.00 PASS
11ax(HT20) CH48 5240 20.98 PASS
11ax(HT40) CH38 5190 40.94 PASS
11ax(HT40) CH46 5230 40.36 PASS
11ax(HT80) CHA42 5210 81.91 PASS

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band | (5150 — 5250 MHz)

802.11a

—e= Trig: Pun
SFGaindew  BAtten: 30 4B

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.18 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 10.6 dBm
16.373 MHz

Transmit Freq Error =11.385 kHz OBW Power 99.00 %

x dB Bandwidth 18.59 MHz x dB -26.00 dB

Low

Canter Fraq: 8 200000000 GHz
—e= Trig: Frae Run Awg|Hald: 500/500
HIF Gaindow #Arten: 30 4B

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 10.5 dBm
16.379 MHz

Transmit Freq Error -8.061 kHz OBW Power 99.00 %
x dB Bandwidth 18.30 MHz x dB -26.00 dB

DEc44-73 M L |
Radio Std: None

A1F Gaindlow

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 11.0 dBm
16.381 MHz

Transmit Freq Error =7.B86 kHz OBW Power 99.00 %

x dB Bandwidth 18.08 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agiient Spectrum Analyrer  Occupied BW
T ] —
] Freq 5.180000000 GH. Ganter Freq: 5169000000 GHz
Center Frog Do) iz e Trig: Free Run Hovg|Held: 800S00
SIFGaindow  BAmen: 30 6B Radis Davics: BTS

Fief Offeet 10
Ref 20.00 dBm__

Center 5.18 GHz
sRes BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 10.5 dBm
17.587 MHz

Transmit Freq Error 1.895 kHz OBW Power 99.00 %

% dB Bandwidth 20.18 MHz x dB -26.00 dB

Center Fregq: 5200000000 OHz RI. o Std: None
—e Trig: R Avg|Held: 800/500
H1F Gainlow RAften: Radio Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 10.3 dBm
17.578 MHz

Transmit Freq Error 1.943 kHz OBW Power 99.00 %

x dB Bandwidth 20.36 MHz x dB -26.00 dB

/M T R\

Mid

h DES 145 PM un 12,

Canter Frag: § GHz Radio Std: Nons
—e Trig: Run Awg|Hsld: 5007500
AFGalnlew  PAmten: 30 4B Radio Duvic

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz #VBW 620 KMz

Occupled Bandwidth Total Power 9.96 dBm
17.580 MHz

Transmit Freq Error 4.492 kHz OBW Power 99.00 %

x dB Bandwidth 20.49 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Canter Fraq: 5 1800000 GHz
o= Trig:Frae Run Awg|Held: 800500
SFGaindow  #Atten: 30 48

Ref Offset 10.25 dB
Ref 20.00 dBm

Center Freq
5190000000 GHz

ICENEI 5.19 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 10.8 dBm
36.091 MHz

Transmit Freq Error 1.058 kHz OBW Power 99.00 %

x dB Bandwidth 40.29 MHz x dB -26.00 dB

D& SE T M A |
Radio Std: Nens

Ref Offset 10.17 dB
Ref 20.00 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz

!HRES BW 390 kHz

Occupled Bandwidth

#VBW 1.2 MHz

Total Power

10.6 dBm

36.119 MHz
Transmit Freq Error -1.078 kHz OBW Power 99.00 %
x dB Bandwidth 40.33 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac(HT20

Agiient Spectrum Analyrer  Occupied BW
T ] ——

] Freq 5.180000000 GH. GCanter Fraq: 5 19000000 GHa
Center Frag® ko > Trig: Free Run Hovg|Held: 500/500

HFGalnlow  BAftem: 30 4B

Fief Offeet 10
Ref 20.00 dBm__

Center 5.18 GHz

*Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
17.568 MHz
-6.801 kHz OBW Power

20.19 MHz xdB

Transmit Freq Error
» dB Bandwidth

Radio Davice: BTS

99,00 %

-26.00 dB

Canter Fraq: 5200000000 GHz
—e Trig: R Awg|Hsld: 5007500
IF Gaind ow Lot

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz

Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power

17.575 MHz
10.681 kHz OBW Power
20.58 MHz x dB

Transmit Freq Error
x dB Bandwidth

0 P L
Radio Std: None

Fadio Davice: BTS

10.4 dBm

98,00 %

-26.00 dB

Mid

RSP Trig Fras Run
AIF Gainl ow #hsten: 30 4B

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth

17.584 MHz
3.821 kHz OBW Power
20.44 MHz x dB

Transmit Freq Error
x dB Bandwidth

Total Power 9.

95 dBm

98,00 %

-26.00 dB

High

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac(HT40

Canter Frag: 5.190000000 GHz
MFGalndow  #Aten: 30 48
Ref Dffset 1025 B
Ref 20.00 dBm

Center 5.19 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
36.085 MHz

Transmit Freq Error 1.739 kHz OBW Power

x dB Bandwidth 40.34 MHz x dB

Trig: Frae Run HvglHeld: 8001500

10.8 dBm

98,00 %
-26.00 dB

A1F Gaindlow

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz
Res BW 390 kHz EVEW 1.2 MHz
Occupled Bandwidth Total Power

36.144 MHz

Transmit Freq Error kHz OBW Power

» dB Bandwidth 40.18 MHz xdB

10.5 dBm

98,00 %
-26.00 dB

Center Fregq: 8210000000 GHz
Trig: Frae Run HvglHeld: 8001500

Shrter: 30 4B

A1F Gaindlow

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.21 GHz
Res BW 520 kHz #VBW 2.4 MHz

Occupled Bandwidth Total Power
75.457 MHz

Transmit Freq Error =35.441 kHz OBW Power

» dB Bandwidth 82.02 MHz xdB

10.8 dBm

98,00 %
-26.00 dB

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901 E-mail : service@cer-mark.com

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HT20

Agilent Spectrum Analyzer - Dcoupied BW
T T
Center Freq Canter Fraq: 5 1S000000 GHz
¥ Trig: Free Run Hvg|Heid: 5001500
Bhrtan: 30 48

5.180000000 GHz

HIFGalnd ow

Fief Offeet 10
Ref 20.00 dBm_

Center 5.18 GHz

*Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
18.911 MHz
6.118 kHz

21.27 MHz

OBW Power
xdB

Transmit Freq Error
» dB Bandwidth

Radio Davice: BTS

99,00 %

-26.00 dB

Center Fregq: 5200000000 OHz
Trig Awg|Hald: 8005800
Shrten:

H1F Gainlow

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz

Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power

18.947 MHz
13.413 kHz
21.00 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

07314 M 1 |
Radio Std: None

Fadio Davice: BTS

10.2 dBm

98,00 %

-26.00 dB

Mid

—e Trig: Run
AIF Gainl ow #hsten: 30 4B
Ref Offset 10.17 dB
Ref 2000 dBm

Center 5.24 GHz
Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power

18.931 MHz
-568 Hz
20.98 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

9.

84 dBm

98,00 %

-26.00 dB

High

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HT40

Center Freq: 5190000000 GHz
we= Trig: Frae Run

SFGaindew  BAtten: 30 4B

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.19 GHz
Res BW 390 kHz

#VBW 1.2 MHz

Occupled Bandwidth Total Power

37.800 MHz
4.939 kHz
40.94 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Awg|Hald: 8005800

13.1 dBm

98,00 %

-26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power

37.749 MHz
3.601 kHz
40.36 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

0 P L
Radio Std: None

12,8 dBm

98,00 %

-26.00 dB

High

Aot Spectrum Analyoer - Oocupled BW

Center Freq: 5210000000 GHz
Trig: Frae Run
#Arten: 30 4B

5.210000000 GHz

A1F Gaindlow

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.21 GHz
Res BW 520 kHz

#VBW 2.4 MHz

Occupled Bandwidth Total Power

77.128 MHz
-9.865 kHz
81.91 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Awg|Hald: 8005800

0 P |
Radio Std: None

Radio Device: BTS

Center Freq

13.0 dBm

98,00 %

-26.00 dB

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ANT. 3
Mode Test channel Fr?I\C}IllJ_lezr;cy Bai%\?v% th Verdict
(MHz)
11a CH36 5180 19.08 PASS
11a CH40 5200 19.38 PASS
11a CHA48 5240 19.30 PASS
11n(HT20) CH36 5180 20.41 PASS
11n(HT20) CH40 5200 20.47 PASS
11n(HT20) CH48 5240 20.46 PASS
11n(HT40) CH38 5190 40.12 PASS
11n(HT40) CH46 5230 40.20 PASS
11ac(HT20) CH36 5180 20.40 PASS
11ac(HT20) CH40 5200 20.41 PASS
11ac(HT20) CH48 5240 20.35 PASS
11ac(HT40) CH38 5190 40.35 PASS
11ac(HT40) CH46 5230 40.07 PASS
11ac(HT80) CH42 5210 82.20 PASS 5
11ax(HT20) CH36 5180 20.82 PASS f
11ax(HT20) CH40 5200 20.91 PASS H
11ax(HT20) CH48 5240 21.35 PASS c
11ax(HT40) CH38 5190 40.73 PASS N
11ax(HT40) CH46 5230 40.51 PASS
11ax(HT80) CH42 5210 81.57 PASS

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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[ Spetrum dnahyrer - Gocupied W
.Cnn[m Freq 5.180000000 GHz

FIF Gaindow

Ref Offset 10.26 ¢B
Ref 20.00 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

802.11a

#VBW 620 kHz

Total Power

16.376 MHz
+20.595 kHz
19.08MHz  xdB

OBW Power

11.5 dBm

99,00 %

-26.00 dB

Agihent Sprctrum Anabyzer - Gocupied BW
.Cnn[m Freq 5.200000000 GHz
FIFGaind ow

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

<e= Trig:Free Run

Low

Center Fraq: 5200000000 GHz

#Arten: 30 dB

FVEW 620 kHz

Total Power

16.387 MHz

=17.468 kHz
19.38 MHz » dB

OBW Power

AuglHald: 8001800

10.3 dBm

98,00 %

-26.00 dB

Agihent Sprctrum Anabyzer - Gocupied BW
.Cnn[m Freq 5.240000000 GHz
FIFGaind ow

Ref Offset 1017 6B
Ref 20.00 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

<e= Trig:Free Run

Mid

Center Freq: 5240000000 GHz

#Arten: 30 dB

FVEW 620 kHz

Total Power

16.388 MHz
+16.899 kHz
19.30MHz  xdB

OBW Power

AuglHald: 8001800

9.29 dBm

98,00 %

-26.00 dB

High

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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gikent Spectrum Anabyers - Orcupbed [

Center Freq 5.18 0 Centar Frag: 5190000000 GHz
Center Freq 5.180000000 GHz Il Coreer T e o
AiFGainiow  BAsten: 30 d8 Radis Davica: BTS

Ref Offset 10.26 B
Ref 20.00 dBm o

Center .18 GHz N ) ) " Span 40 MHz
Res BW 200 kHz FVBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power

17.578 MHz
Transmit Fraq Error -11.617 kHz OBW Power 99.00 %
% dB Bandwidth 20.41 MHz x dB -26.00 dB

Low

Agilent Spectrum Ansiyzer - Occupied W
i v £ TS,
I [3 Center Fraq: 5200000000 GHz Radio $td: None
Center Freq 5.200000000 GHz M ot sl

SFGainiow  #Atten: 30 B Radio Duvics: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
#Res BW 200 kHz EVBW 620 kHz
Occupled Bandwidth Total Power 10.2 dBm
17.582 MHz
Transmit Freq Error =1.406 kHz OBW Power 99.00 %
x dB Bandwidth 20.47 MHz x dB -26.00 dB

Mid

Spectrum Anshyzer - Ooouphed W

T . . T ———

I 5 Frag: 5240000000 GH: Radio Std: N

Center Freq 5.240000000 GHz = r‘;';m Mng:ld one
FiFGaindow  PArten: 30 d8

Ref Offset 1017 6B
Ref 20.00 dBm

Center 5.24 GHz
#Res BW 200 kHz FVBW 620 kHz

Occupled Bandwidth Total Power 9.13 dBm
17.596 MHz

Transmit Freq Error =361 Hz OBW Power 99.00 %

x dB Bandwidth 20.48 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Aghhent Spectrum Anshyzer - Orouphed W

Center Freq 5.190000000 GHz Cantar Frag: £ 190000000 GHz

SiFGainlow  PAfen: 30 dB

Ref Offset 10.26 dB
Re_f 20,00 dBm

|center 5.19 GHz

‘I#RES' BW 390 kHz FVEW 1.2 MHz

Occupled Bandwidth Total Power

36.083 MHz
Transmit Freq Error =23.689 kHz
x dB Bandwidth 40.12 MHz

OBW Power
x dB

Trig: Fras Run Aug|Held: 500500

Center Freq
5190000000 GHz

Span 80 MHz,
Sweep 1ms:

12.8 dBm

98,00 %
-26.00 dB

Low

Aghhent Spectrum Anshyzer - Orouphed W

Enn[m Freq 5.230000000 GHz
FGaintow | #Amen: 30 d8

Center Fraq: 5730000000 GHz

Ref Offset 10.17 dB
Re_f 20,00 dBm

|center 5.23 GHz

‘I#RES' BW 390 kHz FVEW 1.2 MHz

Occupled Bandwidth Total Power
36.100 MHz

OBW Power
40.20 MHz x dB

Transmit Freq Error =24.943 kHz

» dB Bandwidth

Trig: Fras Run Aug|Held: 500500

D24 P 1
Rasio Std: Nons

Radio Device: BTS

Center Freq
5.230000000 GHz

Span 80 MHz,
Sweep 1ms:

11,9 dBm

High

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901 E-mail : service@cer-mark.com

' &/

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING

Page 42 of 209

Report No.: HK2306052297-2E

gikent Spectrum Anabyers - Orcupbed [

Center Freq 5.180000000 GHz

FIFGabnd ow

Ref Offset 10.26 B
Ref 20.00 dBm 3

Center 5.18 GHz
Res BW 200 kHz

Occupied Bandwidth

Transmit Fraq Error
x dB Bandwidth

802.11ac(HT20

Cantar Fraq: 5150000000 GHz
o Trig: Frae Run AvglHeld: 50000
#Actan: 30 dB

FVBW 620 kHz

Total Power

17.568 MHz
-8.606 kHz
20,40 MHz

OBW Power
xdB

Radio Davice: BTS

Span 40 MHz
Sweep 1ms|

99,00 %

-26.00 dB

Agient Specirum Anshyzer - Occupled BW
5.200000000 GHz

FIFGaind ow

.Cnn[m Freq

Ref Offset 10.26 dB
Ref 20.00 dBm

nter 5.2 GHz

Cél
WRes BW 200 kHz

Occupled Bandwidth

e
204

Transmit Freq Error
x dB Bandwidth

Low

Ccmurfr‘w.lm GH:z
Trig: Frae Run AuglHald: 8001800
#Arten: 30 dB

FVEW 620 kHz

Total Power

17.582 MHz

T kHz
1 MHz

OBW Power
x dB

DRI M 1
Radio 5t None

Radio Device: BTS

10.2 dBm

98,00 %

-26.00 dB

Spectrum Anshyzer - Ooouphed W
5.240000000 GHz

FIFGaind ow

.Cnn[m Freq

Ref Offset 1017 6B
Ref 20.00 dBm

nter 5.24 GHz
s BW 200 kHz

Cél

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Mid

rr‘w.l?w GH:z
= rae Run AuglHald: 8001800
#Arten: 30 dB

FVEW 620 kHz

Total Power

17.590 MHz

«658 Hz
20.35 MHz

OBW Power
x dB

9.

013 7]
Radio 5t None

14 dBm

98,00 %

-26.00 dB

High

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11ac(HT40

Aghhent Spectrum Anshyzer - Orouphed W

o 5.4 Cantar Frag: 5 19000000 GH
Center Freq 5.190000000 GHz ';:f;fr‘;';m Mng:ld

SiFGainlow  PAfen: 30 dB

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.10 GHz
#Res BW 390 kHz FVBW 1.2 MHz

Occupled Bandwidth Total Power 12.7 dBm

36.079 MHz
Transmit Freq Error «7.380 kHz
x dB Bandwidth 40.35 MHz x dB

OBW Power 98,00 %
-26.00 dB

Low
Agilent Spectrum Ansiyzer - Oocupied W
i i £ DI An |
[3 C. Freq: 5730000000 GH. Radio Std: Ns
Center Freq 5.230000000 GHz = ';:f;rr‘;';m Mng:ld one

SiFGainlow  PAfen: 30 dB

Ref Offset 1017 6B
Ref 20.00 dBm

Span 80 MHz |

Center 5.23 GHz
FVBW 1.2 MHz Sweep 1ms

es BW 390 kHz

Occupled Bandwidth Total Power 12,0 dBm

36.106 MHz
Transmit Freq Error 5,744 kHz OBW Power 99.00 %
x dB Bandwidth 40.07 MHz x dB -26.00 dB

High

Aghhent Spectrum Anshyzer - Orouphed W

i v £ ORI,
[3 C. Fraq: 5210000000 GH; Radio Std: Ny
Center Freq 5.210000000 GHz o ';:f;rr‘;';m Mng:ld one

AFGainiow  PAtten: 20 8 Radlo Davice: BTS

Ref Offset 1017 6B
Ref 20.00 dBm

Center Freq

Center 5.21GHz
#Res BW 820 kHz FVBW 2.4 MHz

Occupled Bandwidth Total Power 12,6 dBm

75.397 MHz
74.758kHz  OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth 82.20 MHz x dB

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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gikent Spectrum Anabyers - Orcupbed [

Center Freq 5.180000000 GHz

FIFGabnd ow

Ref Offset 10.26 B
Ref 20.00 dBm_

Center 5.18 GHz
Res BW 200 kHz

Occupied Bandwidth

Transmit Fraq Error
x dB Bandwidth

802.11ax(HT20

Cantar Fraq: 5150000000 GHz
o Trig: Frae Run AvglHeld: 50000
#Actan: 30 dB

FVBW 620 kHz

Total Power

18.941 MHz
-21.197 kHz
20,82 MHz

OBW Power
xdB

-26.00 dB

Radio Davice: BTS

Span 40 MHz
Sweep 1ms|

99,00 %

Agient Specirum Anshyzer - Occupled BW
5.200000000 GHz

FIFGaind ow

.Cnn[m Freq

Ref Offset 10.26 dB
Ref 20.00 dBm

nter 5.2 GHz

Cél
WRes BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

20.91 MHz

Low

Ccmurfr‘w.lm GH:z
Trig: Frae Run AuglHald: 8001800
#Arten: 30 dB

FVEW 620 kHz

Total Power

18.922 MHz

B1Hz OBW Power

» dB

9.

-26.00 dB

Radio Device: BTS

99 dBm

/M T R\

98,00 %

Spectrum Anshyzer - Ooouphed W
5.240000000 GHz

FIFGaind ow

.Cnn[m Freq

Ref Offset 1017 6B
Ref 20.00 dBm

nter 5.24 GHz
s BW 200 kHz

Cél

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Mid

rr‘w.l?w GH:z
= rae Run AuglHald: 8001800
#Arten: 30 dB

FVEW 620 kHz

Total Power

18.945 MHz

«6.480 kHz
21.35 MHz

OBW Power
x dB

9

-26.00 dB

Radio §td: None

03 dBm

98,00 %

High

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Aghhent Spectrum Anshyzer - Orouphed W

.Cnn[m Freq 5.190000000 GHz

FIFGaind ow

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.10 GHz
#Res BW 390 kHz

Occupled Bandwidth

Transmit Freq Error 6,70
x dB Bandwidth

802.11ax(HT40

Ccmurfr‘w.l.lwal‘t
<o Trig:Free Run AuglHald: 8001800
#Arten: 30 dB

FVEW 1.2 MHz

Total Power

37.728 MHz

7 kHz OBW Power

40.73 MHz » dB -2

13.0 dBm

98,00 %
6.00 dB

Agihent Sprctrum Anabyzer - Gocupied BW
.Cnn[m Freq 5.230000000 GHz
FIFGaind ow

Ref Offset 1017 6B
Ref 20.00 dBm

Center 5.23 GHz
#Res BW 390 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Low

Ccmurfr‘w.lmal‘t
<e= Trig:Free Run AuglHald: 8001800
#Arten: 30 dB

FVEW 1.2 MHz

Total Power

37.801 MHz
4.958 kHz
40.51MHz  xdB

OBW Power

Span 80 MHz |
Sweep 1ms:

12,2 dBm

98,00 %

-26.00 dB

High

Ref Offset 1017 6B
Ref 20.00 dBm

Center 5.21GHz
#Res BW 820 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

FIFGaind ow

Ccmurfr‘uq.li‘lmal‘t
== Trig:Frae Run AuglHald: 8001800
#Arten: 30 dB

FVEW 2.4 MHz

Total Power 1

77.218 MHz

=64.612 kHz
81.57 MHz » dB

OBW Power

DR RIS PM AN |
Radio Std: None

Radio Device: BTS

2.9 dBm

98,00 %

-26.00 dB

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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ANT. 4
Mode Test channel Fr?lell_lle;cy Bazrg\(/jvliad th Verdict
(MHz)

11a CH36 5180 19.10 PASS
11a CH40 5200 19.18 PASS
11a CHA48 5240 19.41 PASS
11n(HT20) CH36 5180 20.12 PASS
11n(HT20) CHA40 5200 20.36 PASS
11n(HT20) CH48 5240 20.32 PASS
11n(HT40) CH38 5190 40.08 PASS
11n(HT40) CH46 5230 40.30 PASS
11ac(HT20) CH36 5180 20.28 PASS
11ac(HT20) CH40 5200 20.27 PASS
11ac(HT20) CH48 5240 20.33 PASS
11ac(HT40) CH38 5190 40.77 PASS
11ac(HT40) CH46 5230 39.99 PASS
11ac(HT80) CH42 5210 82.18 PASS
11ax(HT20) CH36 5180 20.86 PASS
11ax(HT20) CH40 5200 21.07 PASS
11ax(HT20) CH48 5240 20.99 PASS
11ax(HT40) CH38 5190 41.09 PASS
11ax(HT40) CH46 5230 40.74 PASS
11ax(HT80) CHA42 5210 82.27 PASS

Test plots as follows:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Band |

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.18 GHz
Res BW 200 kHz

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth

802.11a

#VBW 620 kHz
Total Power

.378 MHz
=20.142 kHz OBW Power
18.10 MHz x dB

10.6 dBm

99.00 %
-26.00 dB

Ref 20.00 4B

Center 5.2 GHz
Res BW 200 kHz

Occupied Bandwi

Low

Canter Frag: 100000000 GHz
Trig: Fras Run
#Acten: 20 4B

AIF Gaindow

Ref Offset 10.26 dB

m

#VBW 620 kHz

dth Total Power

16.375 MHz

=14.958 kHz OBW Power

AvglHold 500800

Radis Device: BTS

10.3 dBm

99.00 %

Transmit Freq Error
x dB Bandwidth

19.18 MHz

»dB -26.00 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz
Res BW 200 kHz

Occupled Bandwidth
16.374

Transmit Freq Error
x dB Bandwidth

19,41 MHz »dB

Span 40 MHz
#VBW 620 kHz Sweep 1ms

Total Power 9.24 dBm

MHz

32 kHz OBW Power 99.00 %
-26.00 dB

High

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901 E-mail : service@cer-mark.com
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gihent Spectrum Analyzer - Docupled B8

it ——— - 05777 I8

Center Freq 5.180000000 GHz e 5. 2 Radio Std:
M Caniow Radio Davica: BTS

R fset 10.
Ref 20.00 dBm =

Center 5.18 GHz ) ) ) ) i Span 40 M
sRes BW 200 kHz #VBW 620 kHz Sweep 171

Occupied Bandwidth Total Power 10.32 dBm
17.585 MHz

Transmit Freq Error -3.822 kHz OBW Power 99.00 %

% dB Bandwidth 20.12 MHz % dB -26.00 dB

Hz
AvglHold 500800
Radie Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
17.577 MHz

Transmit Freq Error =4.174 kHz OBW Power

x dB Bandwidth 20.36 MHz x dB

Mid

Aot Spectrum Analyoer - Oocupled BW

5. 24001 Canter Frag: 5240000900 GHz
240000000 GHz B 7o Fres Run AvglHold: 80000
WFGaindew  PAten:30 4B Radis Device: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz N ) ) i Span 40 MHz
Res BW 200 kHz EVBW 620 KHz Sweep 1ms

Occupled Bandwidth Total Power 9.19 dBm
17.593 MHz

Transmit Freq Error =7.480 kHz OBW Power 99.00 %

x dB Bandwidth 20.32 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



wUA4

@’} HUAK TESTING Page 49 of 209 Report No.: HK2306052297-2E

Center Frag: 5.190000000 GHz

—e= Trig:Fres Run AvglHold 500800
HIF Gaind ow SActen: 20 dB Radis Device: BTS

Ref Offset 10.25 dB
Ref 20.00 dBm

ICENEI 5.19 GHz
#Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 11.8 dBm
36.083 MHz

Transmit Freq Error -8.612 kHz OBW Power 99.00 %

x dB Bandwidth 40.08 MHz x dB -26.00 dB

Low

I OO0 P
Center Fraq: §.230000000 GHz Radis Std: None
we= Trig:Fres Run AvglHold 500800
HIF Gaind ow SActen: 20 dB Radis Device: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz

!HRES BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 10.9 dBm
36.083 MHz

Transmit Freq Error =13.526 kHz OBW Power 99.00 %

x dB Bandwidth 40.30 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac(HT20

L TR - .

Center Freq 5.180000000 GHz CantarFrags Radio Std:
W g Fro
HFGalnd ww : Radis Daviea: BTS

Fief Offeet 10
Ref 20.00 dBm__

Center 5.18 GHz i ) ) ) - Span 40 MHz
sRes BW 200 kHz #VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power

17.576 MHz
Transmit Freq Error -11.430 kHz OBW Power 99.00 %
% dB Bandwidth 20.28 MHz % dB -26.00 dB

Low

I 021151 MR |
Center Fraq: §.200000000 GHz Radis Std: Nene
—e- Trig: Fras Run AvglHold 500800
HIFGaindow SActen: 20 dB Radis Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 11.3 dBm
17.567 MHz

Transmit Freq Error =2.066 kHz OBW Power 99.00 %

x dB Bandwidth 20.27 MHz x dB -26.00 dB

/M T R\

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz N ) ) i Span 40 MHz
Res BW 200 kHz EVBW 620 KHz Sweep 1ms

Occupled Bandwidth Total Power 10.1 dBm
17.586 MHz

Transmit Freq Error <531 Hz OBW Power 99.00 %

x dB Bandwidth 20.33 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ac(HT40

Agrent Spectrum Analyzer - Oocupied W
; 32055 04
Center Frag: 5.190000000 GHz Radis Std: None
et Trig: Fras Run AvglHold 500500
AFGainLow  PAten: 30 dB Radls Davies: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.19 GHz N ) ) ) Span 80 MH
Res BW 390 kHz EVBW 1.2 MHz Sweep 171

Occupled Bandwidth Total Power 11.7 dBm
36.116 MHz

Transmit Freq Error -6.683 kHz OBW Power 99.00 %

x dB Bandwidth 40.77 MHz x dB -26.00 dB

s : §.230000000 GHz
AvglHold 500800
Radis Device: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz i ) ) i Span 80 MHz
Res BW 390 kHz EVBW 1.2 MHz Sweep 1ms

Occupled Bandwidth Total Power 10.9 dBm
36.109 MHz

Transmit Freq Error =22.498 kHz OBW Power 99.00 %
x dB Bandwidth 39.99 MHz x dB -26.00 dB

Canter Fraq: 5210000000
Trig: Fras Run
AFGainLow  FAtten: 30 dB

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.21 GHz
Res BW 820 kHz #VEBW 24 MHz
Occupled Bandwidth Total Power
75.400 MHz
Transmit Freq Error -69.454 kHz OBW Power
x dB Bandwidth 82.18 MHz x dB

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11ax(HT20

gihent Spectrum Analyzer - Docupled B8

L

Center Freq 5.180000000 GHz
M Caniow Radio Davica: BTS

R fset 10.
Ref 20.00 dBrrl

Center 5.18GHz ) ) ) I Span 40 M
sRes BW 200 kHz #VBW 620 kHz Sweep 171

Occupied Bandwidth Total Power 41.3 dBm
18.948 MHz

Transmit Freq Error 4.612 kHz OBW Power 99.00 %

% dB Bandwidth 20.86 MHz % dB -26.00 dB

Hz
AvglHold 500800
Radie Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.2 GHz
Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 10.0 dBm
18.941 MHz

Transmit Freq Error <6.055 kHz OBW Power

x dB Bandwidth 21.07 MHz x dB

Mid

Agitent Spectrum Analyzer - Drcupled BW
7 7 DRI MR |
5.240000000 GH. Center Freq: 5240000000 GHz Radis Std: None
- e Trig: Fres Run AvalHold Sooms0
AFGainLow  PAmen:30 4B Radis Davics: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.24 GHz e ) ) ) Span 40 MHz
Res BW 200 kHz EVBW 620 KHz Sweep 1ms

Occupled Bandwidth Total Power 8.98 dBm
18.940 MHz

Transmit Freq Error =10.812 kHz OBW Power 99.00 %

x dB Bandwidth 20.99 MHz x dB -26.00 dB

High

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ax(HT40

Aghlert Spectrum Analyzer - Docupled BW
DR4z:13P 0 |

g [ c Fre : 5100000000 GHz Radis Std: Moy
I 77 (R ™ hvabie oy

Shrten: 20 dB

AIF Gaindow Radis Device: BTS

Ref Offset 10.26 dB
Ref 20.00 dBm

Center 5.19 GHz e ) ) Span 80 MH
Res BW 390 kHz #VBW 1.2 MHz Sweep 1n
Occupled Bandwidth Total Power 12.1 dBm
37.728 MHz
Transmit Freq Error =16.332 kHz OBW Power 99.00 %
x dB Bandwidth 41.08 MHz x dB -26.00 dB

s : §.230000000 GHz
AvglHold 500800
Radis Device: BTS

Ref Offset 10.17 dB
Ref 20.00 dBm

Center 5.23 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 11.2 dBm

37.79T7 MHz
Transmit Freq Error =32.336 kHz
x dB Bandwidth 40.74 MHz

\ L

OBW Power 99.00 %
x dB -26.00 dB

Conter Frag: 8.2
Trig: Fras Run
AFGainlew  PAtten: 30 dB
Ref Offset 10.17 dB

Ref 20.00 dBm

Center 5.21 GHz Span 160 MHz |}
Res BW 520 kHz FVBW 2.4 MHz Sweep 1ms

Occupled Bandwidth Total Power 12.9 dBm

77.323 MHz
OBW Power

Transmit Freq Error 31.140 kHz
x dB Bandwidth 82.27 MHz x dB

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.5. Power Spectral Density

4.5.1. Test Specification

Test Requirement: FCC Part15 E Section 15.407 (a)

KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section F

Limit: 17dBm/MHz for Band | 5150MHz-5250MHz

Test Method:

Test Setup:

Spectrum Analyzer Hul

Test Mode: Transmitting mode with modulation

1. Set the spectrum analyzer or EMI receiver span to
view the entire emission bandwidth.

2. Set RBW =1 MHz, VBW = 3*RBW, Sweep time =
Auto, Detector = RMS.

3. Allow the sweeps to continue until the trace stabilizes.
4. Use the peak marker function to determine the
maximum amplitude level.

5. The E.I.R.P spectral density used radiated test
method. At a test site that has been validated using the
procedures of ANSI C63.4 or the latest CISPR 16-1-4 for
measurements above 1 GHz, so as to simulate a near
free-space environment.

Test Result: PASS

Test Procedure:

45.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-048 Feb. 17, 2023 Feb. 16, 2024
RF cable Times 1-40G HKE-034 Feb. 17, 2023 Feb. 16, 2024
R;iﬁﬁ?ific Tonscend | JS0806-2 |  HKE-060 Feb. 17,2023 | Feb. 16, 2024

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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